
User
Текст
MMA-250 I



Pos.No. Part No. Description Qty Remark

1 5003308304901
M5×12mm hexagon-headed
bolt & spring washer & flat

2

2 5003310000201 handle 1
3 5003310000301 cover 1
4 5003310000401 main board 1

5 5003308305001
M4×8mm hexagon-headed self-
tapping screw & spring washer

19

6 5003309902001 M4×12mm black sunk screw 4
7 5003310000701 back plastic plate 1
8 5003309904301 IGBT radiator 1 1
9 500331000901 Single-phase rectifier bridge 1

10 5003308303701
M4×20mm pan-head screw &
spring washer & flat washer

1

11 5003309903401 M3×12mm hex screw 9
12 5003310001201 IBGT 4
13 5003309903801 IGBT radiator 2 1

14 5003309900701
TT5×14m thread cutting screw &
spring washer & flat washer

8

15 5003310001501 transformer 1
16 5003309901501 M6×16 Hexagon flange bolts 2
17 5003309801701 antiskid nut 2
18 5003309901001 control board 1
19 5003310001902 front panel 1
20 5003309902001 knob 1
21 5003310003901 M6×25 Hexagon flange bolts 1
22 5003309902101 front plastic plate 1
23 5003310002101 Quick socket DKJ35-50 2
24 5003310004001 copper aluminum composite 1
25 5003310004101 fasten aluminium 1
26 5003309903201 reactor 1

27 5003309802401
M5×12mm hexagon-headed
bolt & spring washer & flat

2

28 5003309903701 fast recovery diode 1
29 5003309903501 fast recovery diode 5
30 5003309902101 wind shield 2 1

31 5003309904901
M3×6mm pan-head screw &
spring washer & flat washer，

4

32 5003309902201 wind shield 1 1
33 5003309901901 strip 2

34 5003309901801
HWT4×12 Hexagon flange
thread cutting self-tapping screw

2

35 5003310003801 fan 1
36 5003310004201 base 1
37 5003309902901 feet 4

38 5003308304701
M5×12mm hexagon-headed
bolt & spring washer & flat

4

39 5003309902301 M4 hexnut，zinc plating-white 1

40 5003309901601
4mm external teeth serrated lock
washer，zinc plating-white

1

41 5003309902702 power switch 1
42 5003309902601 wire clasp 1
43 5003309905001 ST4.8×12 countersunk head 4

MMA-250I


	MMA-250I Exploded drawing
	MMA-250I
	Sheet1




